
Requests from persons with disabilities who need assistance to participate in this meeting or hearing should be made to Clerk’s Office at (715)  
223-3444  

  

  

         City of Abbotsford     
                                 PO Box 589, 203 N. First Street, Abbotsford, WI  54405   
   

 City Hall (715) 223-3444       Fax (715) 223-8891    
AGENDA FOR THE COUNCIL MEETING TO BE HELD  

January 23, 2019 AT 5:30 PM  
IN THE COUNCIL CHAMBERS OF THE ABBOTSFORD CITY HALL  

203 NORTH FIRST STREET, ABBOTSFORD WI  
All items listed will be brought before the Abbotsford City Council for discussion and 
possible approval.   

1. Call the regular meeting to order   
a. Roll call    
b. Pledge of Allegiance   
[...]
7.0 Alternatives Selection ..................................................................................................................... 14 

8.0 Proposed Project (Recommended Alternative) .............................................................................. 15 

9.0 Public Hearing ................................................................................................................................. 16 

10.0 Conclusion ....................................................................................................................................... 16 

10H



WWTP Facility Plan City of Abbotsford, WI 

Table of Appendices 

Appendix A WWTP Final Compliance Alternatives Plan – Phosphorus Reduction 
Appendix B WPDES Permit 
Appendix C 2016 CMOM Plan 
Appendix D 2017 CMAR 
Appendix E Alternative 2 Preliminary Site Plan 
Appendix F Alternative 3 Preliminary Site Plan 
Appendix G Alternative Cost Estimate 
Appendix H Present Worth Analysis 

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 1 

1.0 Introduction 

1.1 Planning Objectives 

The purpose of this Facility Plan is to provide a long-range planning document for the City of 
Abbotsford that will guide the City through potential changes to the Wastewater Treatment 
Plant (WWTP) over the next 20 years, based on the design year 2038. The intent is to develop 
and evaluate viable alternatives for copper and phosphorus reduction to meet future effluent 
limits at the existing WWTP for the City of Abbotsford. 

This Facility Plan includes an evaluation of the existing facilities with a focus on pollutant 
loadings. Using historical data and future WDNR requirements, future design parameters are 
established upon which the alternative design concepts are based. A comparison of the 
alternatives is made to arrive at a cost-effective option that will meet the community’s needs 
for the next 20 years. This Facility Plan takes into account the following items: total resources; 
cost, including monetary costs; environmental and social considerations; and other non-
monetary factors. 

1.2 Planning Background 

The City of Abbotsford operates a WWTP with a capacity of 323,000 gallons per day and 
current flows average about 200,000 gallons per day (62% of design capacity). The plant 
serves mostly domestic wastewater with some commercial and light industrial wastewater 
customers. The plant is in good condition and currently meets all Wisconsin Department of 
Natural Resources (WDNR) effluent limits as outlined in the City’s current WPDES permit. Even 
though current effluent limits are being met, there are new copper and phosphorus effluent 
limits that will be phased in over the next several years. The current WWTP will not be able to 
meet the copper or phosphorus limits without additional tertiary treatment or by utilizing 
other acceptable alternative to meet these requirements. 

In 2017 a WWTP Final Compliance Alternatives Plan for phosphorus reduction was completed 
by the City to investigate alternatives that would allow the City to meet the future phosphorus 
limit presented by WDNR. Based on the evaluation, it was concluded that the City apply for a 
Statewide Multi-Discharger Economic Variance (MDV) as a short-term compliance alternative. 
A copy of the 2017 Final Phosphorus Compliance Alternatives Evaluation can be found in 
Appendix A.  

The City of Abbotsford’s WPDES permit was issued on March 13, 2018. The current permit 
expires on March 31, 2023. The permit contains the approved variance for phosphorus 
requirements with a target limit of 0.200 mg/l and includes yearly payments for every pound 
of phosphorus discharged above the target limit (payments calculated at $50.00 “per pound”). 
The phosphorus variance expires March 31, 2023 and will require 0.075 mg/l (as an annual 
average) and 0.225 mg/l (as a monthly average) for total phosphorus at that date if the Multi 
Discharger Variance (MDV) is not renewed. The WPDES permit also contains water quality-

10H

City of Abbotsford
Highlight



WWTP Facility Plan City of Abbotsford, WI 

Page 2 

based effluent limitations (WQBEL) for total recoverable copper of 0.022 mg/l (as a weekly 
and monthly average) that will go into effect April 1, 2021. This is the deadline the City would 
have to meet if they decide to construct upgrades to the WWTP to address the new WQBEL 
for copper. Upgrading the WWTP to comply with the end-of-pipe WQBEL of 0.022 mg/l for 
copper is the only option for compliance, as the City retracted its copper variance application 
from the WDNR after determining it could not meet the variance requirements. A copy of the 
WPDES Permit is included in Appendix B. 

The current WWTP completed construction and went into service in 2016. In 2016, Abbotsford 
completed a Capacity, Management, Operation and Maintenance (CMOM) Plan. The CMOM 
Plan included information on the collection system, WWTP, equipment inventory and 
emergency response. Updated goals have been added to the CMOM Plan each year. A copy of 
the 2016 CMOM plan with yearly goals is included in Appendix C. 

A 2017 Compliance Maintenance Annual Report (CMAR) was completed by the City to 
document the performance of the WWTP, determine any collection or treatment needs and 
measure the level of compliance with WPDES permit requirements over a calendar year. The 
2017 CMAR confirmed that WWTP operations are functioning per designed and assisted in 
analyzing the additional treatment necessary to meet future WDNR effluent limits. A copy of 
the 2017 CMAR is included in Appendix D. 

10H

City of Abbotsford
Highlight



WWTP Facility Plan City of Abbotsford, WI 

Page 3 

2.0 Project Planning Area 

2.1 Location and Map 

The City of Abbotsford is located on the border of Clark and Marathon Counties in central 
Wisconsin, adjacent to State Highway 29. The existing WWTP is located in the southeast 
corner of the City, and discharges to the nearby Elm Brook. In Figure 1 below, a map 
displaying the WWTP location within the City limits is displayed. The current sanitary sewer 
service area is within the current municipal boundary. 

Figure 1 – City of Abbotsford Limits with WWTP Location 

WWTP 

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 4 

3.0 Background Information and Existing Conditions 

3.1 Project History 

A summary of key events related to the WWTP is provided below: 

• 1961 - Treatment plant constructed on old site - two stage trickling filter

• 1972 - Covers added to the trickling filters to alleviate freezing

• 1978 - Inflow/Infiltration (I/I) study prepared

• 1979 - Facility Plan prepared - WWTP expansion for industrial loads

• 1980 - Sewer System Evaluation Survey completed

• 1983 - WWTP expansion completed - two stage trickling filter/rotating biological

• contactor (RBC) process

• 1984 - Four additional RBCs added for industrial capacity (AMPI)

• 1996 - Sludge thickener and sludge cake storage added

• 1997 - Mechanical fine screen added

• 2000 - Phosphorus removal chemical feed system added

• 2004 - Facility Plan completed to accommodate increased industrial loads

• 2007 - Trickling filter media and anaerobic digester equipment replaced, trickling
filter

• covers recoated

• 2009 - Facility Plan submitted per WPDES compliance schedule

• 2009 - Abbyland Foods notifies the City of its intent to leave the City’s WWTP

• 2009 - Facility Plan revised based on Abbyland’s departure, recommends “No
Action”

• 2011 - Master Plan of WWTP for long-range planning of improvements

• 2013 - Facility Plan revised for WWTP

• 2015 - Construction started on new

• 2016 - New WWTP placed into operation

• 2016 - Preliminary Compliance Alternatives Plan completed for phosphorus
reduction

• 2017 - Final Compliance Alternatives Plan completed for phosphorus reduction

• 2018 - Application for Statewide MDV for phosphorus submitted and approved

• 2018 - New WPDES permit granted, contained new copper limits

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 5 

3.2 Existing Facilities 

3.2.1 WWTP Design 

Abbotsford’s WWTP is made up of systems installed in 2016 during initial construction 
of the current facility. The current wastewater treatment process utilizes a Sequencing 
Batch Reactor (SBR) process that includes chemical phosphorus removal. Influent flow 
first goes through a fine screen unit before passing through a magnetic-type influent 
wastewater flow meter for flow measurement. This is followed by solids removal in a 
grit chamber. From the grit chamber the influent flows into a splitter box which directs 
flow into the parallel sequencing batch reactors for the primary settling process and 
primary sludge removal. Ferric Chloride is added in the SBRs during aeration to aid in 
phosphorus reduction. The settling stage of the SBRs allow solids to settle and the 
resulting clear effluent is discharged from the WWTP to the Elm Brook. The sludge is 
pumped to the aerobic digester where it is further aerated. Decant capability sends flow 
via return sewer drain pipe to the plant site recycle flow lift station while the digested 
sludge is conveyed to one of four reed bed cells for sludge dewatering and storage. 
Recycle flow is received from the grit dewatering, digester supernatant and sludge 
dewatering drainage flows and conveyed via the plant site recycle flow lift station back 
to the influent channel of the grit removal unit at the head of the wastewater treatment 
facility. In Figure 2 below, a diagram detailing the processes currently in place is 
displayed.  

Figure 2 – City of Abbotsford WWTP schematic 

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 6 

The design capacity of the existing plant is shown in Table 1. 

Table 1 - Design Capacity of Existing Plant 

Parameter Design Capacity 

Design Flow Capacity 323,000 Gallons Per Day (0.323 MGD) 

Average BOD Loading 663 lbs/day 

The City of Abbotsford has an estimated population of 2,265 (US Census Bureau), the 
WWTP primarily services domestic sewage with some commercial and industrial (none 
of which contribute any large food waste). The current WWTP flows and loadings are 
detailed in Table 2: 

Table 2 - Existing Flows & Loadings 

Parameter Existing Flows and 
Loadings 

Annual Average Flow 0.239 mgd 

Peak Month Flow 0.467 mgd 

Peak Week Flow 0.608 mgd 

Peak Day Flow 1.341 mgd 

Peak Instantaneous Flow 1.591 mgd (1,327gpm) 

Average BOD5 277 lbs/day 

Peak Day BOD5   807 lbs/day 

Average TSS 232 lbs/day 

Peak Day TSS 1,560 lbs/day 

* Based on testing from April 2016 to October 2018.

3.2.2 Projected 

The facility plan design year is 2038 based on a planning period of 20 years; However, 
the present worth calculations are based on the Rural Development (RD) loan period of 
40 years. The population projection which is covered in more detail in a later section 
estimates 31% growth over the next 20 years, resulting in a 2038 population of 2,963.  

Domestic flow and loading projections increase in proportion to the population, so a 
proportional 31% increase is expected in flows and loadings. In addition, 30,000 gpd of 
domestic strength loading is projected for new industrial growth over the next 20 years. 
Plus the capacity for treating up to 20,000 gpd of holding tank waste was included. 

The 2038 projected flows and loadings are summarized in Table 3: 

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 7 

Table 3 - Projected Flows & Loadings 

Parameter Projected Flows and 
Loadings for  
Year 2038 

Annual Average Design Flow 0.323 mgd 

Peak Month Flow 0.638 mgd 

Peak Week Flow 1.072 mgd 

Peak Day Flow 1.573mgd 

Peak Hourly Flow 2.304 mgd (1,600 gpm) 

Average BOD5 663 lbs/day 

Peak Day BOD5   1,682 lbs/day 

Average TSS 666 lbs/day 

Peak Day TSS 3,734 lbs/day 

Average Phosphorus 15.6 lb/day 

Average TKN 112 lb/day 

Average Ammonia 67 lb/day 

3.2.3 Effluent Limits 

The City’s current WPDES permit WI-0023141-09-0 was issued on March 13, 2018. A 
summary of the WPDES effluent limits are summarized in Table 4 below. The current 
permit expires on March 31, 2023. A copy of the WPDES Permit with new effluent limits 
is included in Appendix B. 

Table 4 - Sampling Point (Outfall) 005 – EFFLUENT TO ELM BROOK 

Monitoring Requirements and Effluent Limitations 

Parameter Limit Type Limits and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

BOD5 Total Monthly Avg 20 mg/L 3/Week 24-Hr Comp 

BOD5 Total Weekly Avg 30 mg/L 3/Week 24-Hr Comp 

Suspended Solids, 
Total 

Monthly Avg 20 mg/L 3/Week 24-Hr Comp 

Suspended Solids, 
Total 

Weekly Avg 30 mg/L 3/Week 24-Hr Comp 

pH Field Daily Max 9.0 su Daily Grab 

pH Field Daily Min 6.0 su Daily Grab 

Dissolved Oxygen Daily Min 4.0 mg/L Daily Grab 

Copper, Total 
Recoverable 

Daily Max 35 μg/L Monthly 24-Hr Comp Copper limits effective 
04/01/2021. Monitoring 
required at permit effective 
date. See copper and 
hardness subsections 
below, as well as the 

Copper, Total 
Recoverable 

Daily Max 0.46 lbs/day Monthly 24-Hr Comp 

Copper, Total 
Recoverable 

Monthly Avg 22 μg/L Monthly 24-Hr Comp 

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 8 

Copper, Total 
Recoverable 

Weekly Avg 22 μg/L Monthly 24-Hr Comp subsection on the wet 
weather mass limit for 
copper. Copper Variable 

Limit 

lbs/day Monthly Calculated 

Copper, Total 
Recoverable 

Weekly Avg – 
Variable 

lbs/day Monthly Calculated 

Hardness, Total as 
CaCO3 

mg/L Quarterly 24-Hr Comp See subsection below on 
copper and hardness. 

Phosphorus, Total Monthly Avg 0.6 mg/L 3/Week 24-Hr Comp This is an interim MDV 
limit. See the 
MDV/phosphorus 
subsections below & the 
phosphorus compliance 
schedule. 

Phosphorus, Total lbs/month Monthly Calculated Report the total monthly 
phosphorus discharged in 
lbs/month on the last day 
of the month on the DMR. 
See Standard 
Requirements for 
‘Appropriate Formulas’ to 
calculate the Total Monthly 
Discharge in lbs/month. 

Phosphorus, Total lbs/year Annual Calculated Report the sum of the total 
monthly discharges (for the 
months that the MDV is in 
effect) for the calendar 
year on the Annual report 
form. 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Monthly Avg 3.7 mg/L 3/Week 24-Hr Comp Limit applies Jan-April 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Weekly Avg 8.3 mg/L 3/Week 24-Hr Comp Limit applies Jan-April 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Monthly Avg 4.2 mg/L 3/Week 24-Hr Comp Limit applies May-Sept 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Weekly Avg 9.7 mg/L 3/Week 24-Hr Comp Limit applies May-Sept 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Daily Max 15 mg/L 3/Week 24-Hr Comp Limit applies Oct-April 

10H



WWTP Facility Plan City of Abbotsford, WI 

Page 9 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Monthly Avg 6.0 mg/L 3/Week 24-Hr Comp Limit applies Oct-Dec 

Nitrogen, 
Ammonia (NH3-N) 
Total 

Weekly Avg 14 mg/L 3/Week 24-Hr Comp Limit applies Oct-Dec 

Acute WET TUa See Listed 
Qtr(s) 

24-Hr Comp See WET testing subsection 
below 

Chronic WET TUc See Listed 
Qtr(s) 

24-Hr Comp See WET testing subsection 
below 

3.2.4 Summary of Sanitary Sewer Collection System and I/I 

The Abbotsford wastewater collection system consists of 12-miles of sanitary sewers 
ranging between 8 to 24-inches. There are 3 lift stations and one WWTP in the utility 
system. Overall, the collection system meets the needs of the City and has capacity for 
future growth. The collection system is not interconnected with any other system.  

The history of the flow into the existing WWTP is that the City has experienced large 
flows due to Inflow and Infiltration (I/I). The I/I has been and continues to be addressed 
by the City in their Public Sanitary Sewer Collection System. Over the years, the City has 
replaced old collection pipes with new pipes, and replaced leaky sewer manholes with 
new sewer manholes in a planned method of eliminating I/I in the collection system. 
The City has a yearly program of continuing the progress of replacing older collection 